
TONE TOUCH 04

Get in touch with your dealer for
any information about installation.

GET THE APP
Please download thesoftware here
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BASKET HOLDER CPL.

04

Pos. Article-No. Description 

1 200673 BASKET HOLDER CPL.

➡ 2 305051 BASKET HOLDER

   ➡ 3 305050 LOCKING ELEMENT
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SHOWER T04 CPL.

07

Pos. Article-No. Description

4 200657 SHOWER T04 COMPLETE

➡ 5 SHOWER HOUSING

➡ 6 SHOWER TRAY

➡ 7 304972 NOZZLE ARRAY TØ100
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BASKET CPL.

Pos. Article-No. Description

8 200674 BASKET ASSEMBLY

  ➡ 9 305052 BASKET CARRIER

  ➡ 10 305053 BASKET II

  ➡ 11 305054 BASKET III

  ➡ 12 200683 SET OF 4PCS. CLAMP 

47 200618 LOCKING MECHANISM
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MAIN BODY
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Pos. Article-No. Description

13 200672 BACK COVER GREY (WHITE)

COVER GREY

WHITE FRAME (MAIN SWITCH)

13 200688 BACK COVER GREY (BLACK)

COVER GREY

BLACK FRAME (MAIN SWITCH)

14 305013_W BASE FRAME WHITE

305013_B BASE FRAME BLACK

15 303580 BRACKET

16 200558 SET OF MAGNETS Ø16

➡ 17 2X MAGNET Ø16

   ➡ 18 2X CYLINDER SCREW M4X6

19 200682 SET OF STABILIZER

➡ 20 2X STABILIZER 50.5MM

   ➡ 21 1X STABILIZER 52MM

  ➡ 22 6X COUNTERSUNK M5X12

23 200504 DESCALING VALVE INCL. FITTINGS

24 303918 ANTI-SLIP MAT

25 200588 4X CONE POINTED SLOTTED GRUB SCREW 

26 305059 COVER PLATE

75 POSITIONING GUIDE
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Pos. Article-No. Description

27 200646 BLACKBOX CPL. (WITHOUT LOCKING)

200692 BLACKBOX CPL. (WITH LOCKING)

28 305043 BLACKBOX BASE

29 305044 BLACKBOX COVER

30 200664 PCB UNIT COMPLETE

31 200684 ADAPTER SHOWER HEAD 

➡ 32 FLAT WASHER

➡ 33 3X HEX SOCKET HEAD CAP SCREW M4X12 (SEE POS. 20)

34 200565 TRANSFORMER

 ➡ 35 4X CYLINDER SCREW M3X10 (SEE POS. 20)

36 530193 ANGLED PLUG-IN CONNECTOR Ø6/8

37 530127 ANGLED PLUG-IN CONNECTOR Ø6/6 (NO PICTURE)

38 200689 MAIN SWITCH SW3831

 ➡ 39 2X PH COUNTERSUNK FLAT HEAD SCREW M3 X 8

40 650299 PUSH BUTTON

41 650301 ETHERNET CONNECTOR

42 305476 PROTECTIVE SHEET

43 630636 ROUND PLUG CONNECTOR / ON DEVICE

44 550256 BULKHEAD CONNECTION

45 200663 VALVE HOLDER ASSEMBLY

46 200665 HEATING ASSEMBLY

47 200618 LOCKING MECHANISM (OPTIONAL)

48 600296 BYPASS VALVE 3/2

49 200685 FIXATION SHEET INCL. 2X SCREWS M4X5

50 200576 2X DISCMAGNET Ø20X1.5

51 200667 COMPLETE TUBING BLACK BOX (NO PICTURE)

52 630644 WIRING HARNESS CPL. T04 (NO PICTURE)
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FLOW THROUGH HEATER FTH

1514

Pos. Article-No. Description

46 200665 HEATING ASSEMBLY (230V)

200691 HEATING ASSEMBLY (200V)

53 600193 FLOW THROUGH HEATER FTH (230V)

600264 FLOW THROUGH HEATER FTH (200V)

54 200687 COMPLETE INSULATION FTH

55 200590 SET FERRULE AND O-RING

➡ 56 4X CLIP FERRULE D6 FTH

➡ 57 4X O-RING  Ø6 X 2 FTH

58 200586 4X FUSE FTH
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VALVE NODE

17

65

64

51
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5161
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62 59

Pos. Article-No. Description

59 200663 VALVE HOLDER ASSEMBLY

60 600271 SHUT-OFF VALVE 2/2

61 600275 FLOWMETER DIGMESA 1.7

62 530197 Y-PLUG-IN CONNECTOR

63 600295 PROPORTIONAL VALVE T04

64 305023 VALVE HOLDER

➡ 65 HEX SOCKET COUNTERSUNK HEAD SCREW M4X6 (SEE PAGE 6, POS. 20)

➡ 66 HEX SOCKET COUNTERSUNK HEAD SCREW M3X6 (SEE PAGE 6, POS. 20)

51 200667 TUBING COMPLETE T04
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PCB UNIT CPL.
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73

72

70

74
67

Pos. Article-No. Description

67 200664 PCB UNIT COMPLETE

68 200569 SOLIDSTATE RELAIS 2PCS

➡ 69 2X SOLIDSTATE RELAIS

➡ 70 4X CYLINDER SCREW M4X 6

71 250106 PRINT TOUCH 04

72 200693 4X DISTANCE SLEEVE M2.5 Ø5X5

73 305021 ELECTRONICS HOLDER  

➡ 74 4X HEX SOCKET HEAD CAP SCREW M2.5X10
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ADDITIONAL MATERIAL

21

47

Pos. Article-No. Description

23 200504 DESCALING VALVE INCL. FITTING 2 SCREWS M3 X 6

47 200618 LOCKING MECHANISM CPL.

51 200667 COMPLETE TUBING BB (NO PICTURE)

52 630644 WIRING HARRESS CPL. T04 (NO PICTURE)

75 200681 POSITIONING GUIDE

76 200660 WATER PIPE INCL FITTING Ø8/3-8”

77 200661 POWER CORD INCL. PLUG (UL)

200659 POWER CORD INCL. PLUG (CB)

78 200690 SET OF 4 PCS. RELEASE LEVER

79 530196 PRESSURE REDUCER INCL CHECK VALVE Ø8MM PUSH-IN OUTPUT 4 BAR

80 200581 (single) TONE GREAN CLEAN BOTTLES (1X12)

200591 TONE GREAN CLEAN BOTTLES (8X12)
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TONE TOUCH 04

Get in touch with your dealer for
any information about installation.

GET THE APP
Please download thesoftware here

TONE Kaffeemaschinen AG
Mittlere Straße 52

3600 Thun
Switzerland

+41 52 620 06 06
contact@tone-swiss.com

www.tone-swiss.com

CLAIM REPORT
We are sorry that you have an issue with one of our products. In order 
to help you and solve the issue we need you to fill in the claim report.




